ATA Testing Technology Service Co., Ltd.

Report No.: ATA150720003F

FCCID

Applicant

Sample Description
Product Name
Model No.

Serial No.

Trademark

Receipt Date
Test Date

Issue Date

Test Standard(s)

Conclusions

Page: 1 of 57

FCC Test Report wr)

2AFI5TU-1491

Lenoge Technology Ltd.

Room 24, 7/F. Nan Fung Commercial Centre, 19 Lam Lok Street,
Kowloon Bay, Hong Kong

Tablet PC
TU-1491
N/A

N/A

2015-07-08

2015-07-08 to 2015-07-16

2015-07-16

FCC CFR Title 47 Part 15 Subpart C Section 15.247
PASSED*

*In the configuration tested, the EUT complied with the standards specified above.

Test/Witness Engineer

A O

Approved & Authorized

This report details the results of the testing carrfed out on one safpple. The results contained in this test
report do not relate to other samples of the samg product. The manufacturer should ensure that all products
in series production are in conformity with the product sample detailed in the report.

3/F., Bldg. 5, Fusen Technology Park, Hangcheng Road, Xixiang, Bao’an District, Shenzhen, China
Tel: (86)-0755-23498786 Fax: (86)-0755-29765125 www.ata-test.com



ATA Testing Technology Service Co., Ltd.

Report No.: ATA150720003F Page: 2 of 57
Contents
CONTENTS. ... ceereeccneernreseeessenesssessassssssssssessssssassssssssessssssssassssssssassssssssassssssssessssasssasssassssassssssssassrasessans 2
1. GENERAL INFORMATION........ccertiereterteereerseecsaeessseesssessseessnssssessasesssssssssssssssasessassssssssssssassssasssasesses 4
1.1 Clent INfOrM@AtiON...........oooeieeeeeeeeee ettt e ae e eaeeereeaee 4
1.2 General Description of EUT (Equipment Under Test).........ccooveviiieeiecicieeeeeeee, 4
1.3 Description Of TESE IMOAE............oooeeeeeeeee et 5
1.4 TesSt INSIrUMENTS LiSt......ooeeeeeeeeeeee et 7
1.5 Laboratory LOCALION..........cc.ooviiieeeceee ettt ettt et nas 8
2. TEST SUNMMARY ....coccreerreeerrecsanesseessanessssssssssssssssssssssssassssssssassssssssassssssssassssssssassssssssassssssssassssssssasssassss 9
3. ANTENNA REQUIREMENT .......otcirierterreeereecseecssnecsssessnessssesssessassssssssssssssssssssssssssasessssssassssssssasssasess 10
3.1. Standard ReQUIFEMENT..........o.oi et 10
3.2. Antenna Connected COoNSIIUCION..........c.ooouiiiieceeee e 10
4. CONDUCTED EMISSION TEST.....ccccriiriererereresnecsanessssssasessasssassssssssassssssssassssssssassssssssassssssssassssaess 11
4.1 Test Standard and Limit...........cooooiiiioececeeee et e 11
4.2 TESE SOIUP....ooieiiieeeeeeee ettt ettt ettt ettt et et ete et e 11
4.3 TEST PrOCEAUIE. ...t et e et eeeeaveeeaeeeeneeeennees 11
A4 TESE DALA.......eoei et n 12
5. PEAK OUTPUT POWER TEST .......ccorirtereinreenneeraeeseesaeesseessesssesssessessssssssssesssssassssesssssssssassssssassssennes 15
5.1. Test Standard and Limiit...........c.oooiiiiioiiiecceee e 15
5.2, TOSE SEIUP . ...ttt ettt et a e teesae e 15
5.3, TESE PIrOCEAUIE........eeeeeeeeee e ettt et e e et e e eateeeeaneas 15
D4, TESE DAtA......eoiie et eareas 15
6. OCCUPY BANDWIDTH TEST......ccovrterreeereecreecsneessecsssessssesssessssessssssassssssssassssssssassssssssasessssssasssssssses 16
6.1. Test Standard and Limiit...........c..oovioiiioiiieeeee e 16
B.2. TESE SEIUP ...ttt ettt e e ennas 16
B.3. TESEPIOCEAUIE. ...ttt e ere e ereeneeeanas 16
B.4. TESE DAtA.. ...t teeeaeas 16
7. POWER SPECTRAL DENSITY TEST ....ccccceererriereeerenccnecsanessnsssassssssssassssssssassssssssassssssssassssssssasesas 23
7.1. Test Standard and Limiit...........c.oooviiiiioieeeeeeeeeeee e 23
7.2, TOSE SEIUP. ..ottt ettt et e et a et ereeae e 23
T.3. TESEPIOCEAUIE. ...t e e e e et e e et e eanees 23
A R L=T ] B 7 | <= USRS 23
8. BAND EDGE REQUIREMENT (CONDUCTED EMISSION METHOD)........ccccceeceeeecercurruecuecunanes 30
8.1. Test Standard and Limiit..........cc.oooiiiiioii e 30
8.2, TOSE SEIUP. ...ttt ettt et a e e taeae e e 30
8.3. TESE PIrOCEAUIE.........eeeeeeeeeee e e ettt e e et e e areeeeaneas 30
B, TESEDAtA.......ooiieee et e eareas 30
9. BAND EDGE REQUIREMENT (RADIATED EMISSION METHOD).......cccccceeruereecnrccuccencsancnnens 33

3/F., Bldg. 5, Fusen Technology Park, Hangcheng Road, Xixiang, Bao’an District, Shenzhen, China
Tel: (86)-0755-23498786 Fax: (86)-0755-29765125 www.ata-test.com



ATA Testing Technology Service Co., Ltd.

Report No.: ATA150720003F Page: 3 of 57
9.1. Test Standard and Limiit...........c..ooviiriioiiieeeeee e 33
O B =TS G T=1 (U] o TSSOSO RPN 33
9.3, TESEPIOCEAUIE. ...ttt ae e e e eeteeeareeaeeennas 33
0.4, TESE DAttt ettt reeeneas 34
10. SPURIOUS EMISSION (RADIATED EMISSION METHOD)......cccccceeiinnuncsnesancsancassanssnssssssanssns 37
10.1 Test Standard and Limit............oooo oo 37
TO.2 TESE SOUUP....c.eeeeeeeeee ettt et ettt et ettt et e ae et e eaeeeteeaseeraenean 37
TO.3 TESE PIOCEAUIE. ... e e e ettt e et e e et e e et e e eneeeereeeenreeens 37
TO4 TESE DALA. ... e et ere e e ereeen 38
11. SPURIOUS EMISSION (CONDUCTED EMISSION METHOD).......ccccceetenuicncsnncsansnssnnsnsssnssas 53
11.1Test Standard and Limit............ooeioiioeeee e et 53
T2 TESE SOUUP...eeieieieeeeee ettt ettt et et b e e se e aeessestaesseessasseenseas 53
T1. B3 TESE PIOCEAUIE. ...ttt ettt e e e te e e et e e eaaeeeeareeeeareeens 53
T4 TESE DALA. ...ttt e e et e e e e e eareeen 53

|
3/F., Bldg. 5, Fusen Technology Park, Hangcheng Road, Xixiang, Bao’an District, Shenzhen, China
Tel: (86)-0755-23498786 Fax: (86)-0755-29765125 www.ata-test.com



ATA Testing Technology Service Co., Ltd.

Report No.: ATA150720003F Page: 4 of 57
1. General Information

1.1 Client Information

Applicant Lenoge Technology Ltd.

Address Room 24, 7/F. Nan Fung Commercial Centre, 19 Lam Lok Street, Kowloon
Bay, Hong Kong

Manufacturer Lenoge Technology Ltd.

Address Room 24, 7/F. Nan Fung Commercial Centre, 19 Lam Lok Street, Kowloon
Bay, Hong Kong

1.2 General Description of EUT (Equipment Under Test)

Product Name Tablet PC
Models No. TU-1491
Trademark D N/A
Remark: N/A
Operation Frequency: 2412MHz~2462MHz
(802.11b/802.11g/802.11n(H20))
2422MHz-2452MHz
(802.11n(H40))
Transfer Rate: 802.11b: 1/ 2/ 5.5/ 11Mbps
802.11g: 6/ 9/ 12/ 18/ 24/ 36/, 48/54 Mbps
Product 802.11n: Up to 65Mbps
Description Number of Channel: 11 for 802.11b/802.11g/802.11(H20)
7 for 802.11n(H40)
Channel separation 5MHz
Modulation Technology: 802.11b:DSSS
802.11¢g/ 802.11n:OFDM
Antenna Type: Integral Antenna
Antenna Gain: 0.9 dBi
Power Supply USB DC 5V from USB Port, DC 3.7V from Li-ion battery
Note:

(1) For a more detailed features description, please refer to the manufacturer’s specifications or the

User’s Manual.
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(2) Channel List:

CH 01~CH 11 for 802.11b/ g/ n(20M)

Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
01 2412 05 2432 09 2452
02 2417 06 2437 10 2457
03 2422 07 2442 11 2462
04 2427 08 2447

CH 03~CH 09 for 802.11b/ g/ n(40M)

Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
05 2432 09 2452
06 2437
03 2422 07 2442
04 2427 08 2447

1.3 Description of Test Mode

To investigate the maximum EMI emission characteristics generates from EUT, the test system was
pre-scanning tested base on the consideration of following EUT operation mode or test configuration mode
which possible have effect on EMI emission level. Each of these EUT operation mode(s) or test
configuration mode(s) mentioned follow was evaluated respectively.

Test Mode Description

Transmitting mode Keep the EUT in continuous transmitting with modulation

Remark: The sample was placed 0.8m above the ground plane of 3m chamber. Measurements in both
horizontal and vertical polarities were performed. During the test, each emission was maximized by:
having the EUT continuously working, investigated all operating modes, rotated about all 3 axis (X, Y & Z)
and considered typical configuration to obtain worst position, manipulating interconnecting cables,
rotating the turntable, varying antenna height from 1m to 4m in both horizontal and vertical polarizations.
The emissions worst-case are shown in Test Results of the following pages.

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:
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Per-scan all kind of data rate in lowest channel,
and found the follow list which it was worst case.

Mode Data rate
802.11b 1Mbps
802.11g 6Mbps
802.11n(H20) 6.5Mbps
802.11n(H40) 13.5 Mbps

Final Test Mode:

According to ANSI C63.4 standards, the test results are both the “worst case” and “worst setup’
1Mbps for 802.11b, 6Mbps for 802.11g, 6.5Mbps for 802.11n(H20) and 13.5 Mbps for
802.11n(H40). Duty cycle setting during the transmission is 100% with maximum power setting
for all modulations.
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1.4 Test Instruments List
Test Equipment Manufacturer Model No. Cal. Date Cal. Due date
SCHWARZBECK
1 Bilog Antenna VULB9163 May 22, 2015 May 21, 2016
MESS-ELEKTRONIK

Double -ridged SCHWARZBECK

2 BBHA9120D May 27, 2015 May 26, 2016
waveguide horn MESS-ELEKTRONIK

3 Coaxial Cable N/A N/A Mar. 30, 2015 Mar. 29, 2016

4 Coaxial Cable N/A N/A Mar. 30, 2015 Mar. 29, 2016

5 Coaxial cable N/A N/A Mar. 30, 2015 Mar. 29, 2016

6 Coaxial Cable N/A N/A Mar. 30, 2015 Mar. 29, 2016

7 Coaxial Cable N/A N/A Mar. 30, 2015 Mar. 29, 2016
Amplifier

8 HP 8447D Mar. 30, 2015 Mar. 29, 2016
(10kHz-1.3GHz)
Amplifier Compliance Direction

9 PAP-1G18 Jun. 07, 2015 Jun. 06, 2016
(1GHz-18GHz) Systems Inc.
Pre-amplifier AFS33-18002

10 Rohde & Schwarz Mar. 30, 2015 Mar. 29, 2016
(18-26GHz) 650-30-8P-44

11 Horn Antenna ETS-LINDGREN 3160 Mar. 30, 2015 Mar. 29, 2016
Positioning

12 uc UC3000 N/A N/A
Controller
Spectrum

13 analyzer Rohde & Schwarz FSP May 27, 2015 May 26, 2016
9kHz-30GHz
EMI Test

14 ) Rohde & Schwarz ESPI Mar. 30, 2015 Mar. 29, 2016
Receiver

15 Loop antenna Laplace instrument RF300 May 23, 2015 May 22, 2016
Universal radio

16 communication Rhode & Schwarz CMU200 May 27, 2015 May 26, 2016
tester

17 Signal Analyzer Rohde & Schwarz FSIQ3 May 27, 2015 May 26, 2016

18 L.I.S.N.#1 Rohde & Schwarz NSLK8126 May 27, 2015 May 26, 2016

19 L..S.N.#2 Rohde & Schwarz ENV216 May 27, 2015 May 26, 2016

20 Power Meter Anritsu ML2496A May 27, 2015 May 26, 2016

21 Power sensor Anritsu MA2491A May 27, 2015 May 26, 2016
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1.5 Laboratory Location
Shenzhen TOBY technology Co., Ltd

Address: 1 A/F., Bldg.6, Yusheng Industrial Zone The National Road No.107 Xixiang Section 467,

Xixiang, Bao’an, Shenzhen, Guangdong, 518057, China

At the time of testing, the Laboratory is accredited. It is listed in the United States of American Federal Communications
Commission (FCC), and the registration number is 811562 7.

Tel:0086-755-26509301 Fax: 0086-755-26509195
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2. Test Summary

Standard Section Test Item Judgment
15.203/15.247(c) Antenna Requirement PASSED
15.207 Conducted Emission PASSED
15.247(b)(3) Conducted Peak Output Power PASSED
15.247(a)(2) 99% OBW and 6dB Emission Bandwidth PASSED
15.247(e) Power Spectral Density PASSED
15.247(d) Band Edge PASSED
15.205/15.209 Spurious Emission PASSED
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3. Antenna Requirement

3.1. Standard Requirement
3.1.1  Test standard

FCC Part15 Section 15.203 /247(c)
3.1.2 Requirement

1) 15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

2) 15.247(c) (1)(i) requirement:

Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6 dBi.

3.2. Antenna Connected Construction

The antenna is an integral antenna which permanently attached, and the best case gain of the antenna
is 0.9dBi. It complies with the standard requirement.
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4. Conducted Emission Test

4.1 Test Standard and Limit
4.1.1 Test Standard

FCC Part15 Section 15.207
4.1.2 Test Limit

Conducted Emission Test Limit

Maximum RF Line Voltage (dBuV)
Frequency .
Quasi-peak Level Average Level
150kHz~500kHz 66 ~ 56 * 56 ~ 46 *
500kHz~5MHz 56 46
5MHz~30MHz 60 50

Remark: (1) *Decreasing linearly with logarithm of the frequency.
(2) The lower limit shall apply at the transition frequencies.

4.2 Test Setup

Shielding Room

Tast Recaiver

[.LF)
V)
ol

“'\.-;
SN

Ground Reference Plane

4.3 Test Procedure

1) The EUT was connected to AC power source through a LISN 1 (Line Impedance Stabilization
Network) which provides a 50 Q /50uH + 5 Q linear impedance. The power cables of all other units of
the EUT were connected to a second LISN 2, which was bonded to the ground reference plane in
the same way as the LISN 1 for the unit being measured. A multiple socket outlet strip was used to
connect multiple power cables to a single LISN provided the rating of the LISN was not exceeded.

2) The tabletop EUT was placed upon a non-metallic table 0.8m above the ground reference plane.
And for floor-standing arrangement, the EUT was placed on the horizontal ground reference plane.

The test was performed with a vertical ground reference plane. The rear of the EUT shall be 0.4 m from
the vertical ground reference plane. The vertical ground reference plane was bonded to the horizontal
———————————————————————————————————————————————————————————————
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ground reference plane. The LISN 1 was placed 0.8 m from the boundary of the unit under test and
bonded to a ground reference plane for LISNs mounted on top of the ground reference plane. This
distance was between the closest points of the LISN 1 and the EUT. All other units of the EUT and
associated equipment was at least 0.8 m from the LISN 2.

4.4 Test Data

Please refer to the following pages
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Conducted Emission Test Data
EUT: Tablet PC M/N: TU-1491
Operating Condition: WIFI mode
Test Site: Shielded room
Operator: Tom
Test Specification: AC 120V/60Hz
Polarization: Line

Note Tem:25°C Hum:50%

80 Level (dBuV)

70

e U FCC PART 15 B QP
60 1 S ‘ A

FCC PART 15B A\

b

50

40

B

30

A afh

. ‘ > o Y :';""u ao s
T A (1M da il
20 i L (W R
NoneV 170 ,FW \‘r'&‘.ﬂ l‘
AR Il ‘

10

A5 2 5 1 2 5 10 20 30
Frequency (MHz)

oy i i = R AD = S S RIS L, Sz
Conditior FCC PART 15 B QF 20 LINE Temp:25 C we:Sl $
Item Freq Read LISNH Preamp Cable ILevel Limit Margin Remark
Factor Factor Lose
- st 3 = = - T
Miiz dBu dB dB dB dBu dBuy dBu
4 W RL - 2 o -3 < Jad Q - -0.CC e
2 0.184 2&.00 3 2,72 0.10 35.85 18.43 Lverage
3 0,248 40,37 0.03 0.10 50.22 11.&0 Peak
SR o SFT S i S e o
4 0.862 30.41 0.04 0.10 40.28 15.74 Peak
5 4.321 32.9¢ 0.09 0.1 42.87 13:13 Peak
& 22.535 36.04 0.41 .41 45.40 13.80 Peak
7 29,527 35.64 0.49 0.85 43.80 1G.40 Feal
Remarks Level = Read + LISN Factor - Preamp Factor + Cable loss
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Conducted Emission Test Data

EUT: Tablet PC M/N: TU-1491
Operating Condition: WIFI mode

Test Site: Shielded room

Operator: Tom

Test Specification: AC 120V/60Hz

Polarization: Neutral

Note Tem:25°C Hum:50%

Level (dBuV)

70

FCC PART 15 B QP

FCC PART 15 B AW/

V]

10

A5 2 5 1 2 5 10 20 30
Frequency (MHz)

Condition FCC PART 15 B QF 201 EUTRAL Temp:25 'C Hum:51 $
T-am Tra De= T3] Cyaam ~= = mvra < - fzvim -
iTE rIreq neaaqa LlIoN rreamp “abieé JLevel Limit XaIgl REearkx

Factor Factor Lose

(
o
|
L
J
»
J
3y
(0
|
y
U

JeaT3 J i i . . s Ly J 3.

, n 124 28 i i c R 29 1 24 &8 24 22 14 414 lerayz =

< J.dTa &2 . . < - N - JR.09 22.4 ~4dZ.29 AVEIaJEe
" a8 R A | A R (R S P s =N

3 JegLal 38. g.03 -3 < V.10 20.0& 0l.82 -13.20 reax

< 0.307 33.75 0.03 -3.72 0.10 43.80 &0.08 -1le.4¢ Feak

5 4,049 33.01 0,08 -9.89 0.12 42.90 5&.00 -13.10 Feak

S Ao ot ST & eiiagy e ZERlons TR

€ 22.83%5 3¢8.8 0,41 -8.54 0.42 47.04 &0,00 -12.9%¢ Feak

7 29.21¢ 38.2¢ 0. 48 -3, £l o2 43.8¢ @0.00 -10.14 feak

Remarks Level = Read + LISN Factor - Preamp Factor + Cable loss
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5. Peak Output Power Test

5.1. Test Standard and Limit
5.1.1 Test Standard
FCC Part15 C Section 15.247 (b)(3)

5.1.2 Test Limit

FCC Part 15 Subpart C(15.247)

Test ltem Limit Frequency Range

(MHz)
Peak Output Power 1 Watt or 30 dBm 2400~2483.5
5.2. Test Setup
EUT > Power meter
5.3. Test Procedure

(1) The EUT was directly connected to peak power meter and antenna output port as show in the block
diagram above.

(2) Measure out each mode and each bands peak output power of EUT.

(3) The EUT was set to continuously transmitting in the max power during the test.

5.4. Test Data
Maximum Conducted Output Power (dBm)
Test CH Limit(dBm) | Result
802.11b 802.11g 802.11n(H20) | 802.11n(H40)
Lowest 9.56 8.46 8.04 7.07 PASSED
Middle 9.35 8.32 8.02 7.05 30.00dBm | PASSED
Highest 9.42 8.41 8.89 7.91 PASSED
Remark: Test plot as follows

|
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6. Occupy Bandwidth Test

6.1. Test Standard and Limit
6.1.1 Test Standard
FCC Part15 C Section 15.247 (a)(2)

6.1.2 Test Limit

FCC Part 15 Subpart C(15.247)

Test Item Limit Frequency Range

Bandwidth >500 kHz (6dB bandwidth) 2400~2483.5(MHz)

6.2. Test Setup

6.3. Test Procedure

(1) The EUT was directly connected to the spectrum analyzer and antenna output port as show in the
block diagram above.

(2) The bandwidth is measured at an amplitude level reduced 6dB from the reference level. The
reference level is the level of the highest amplitude signal observed from the transmitter at the
fundamental frequency. Once the reference level is established, the equipment is conditioned with
typical modulating signal to produce the worst —case (i.e the widest) bandwidth.

(3) Spectrum Setting:

Bandwidth: RBW=100 kHz, VBW=300 kHz, detector= Peak

6.4. Test Data

6dB Occupy Bandwidth (MHz) Limit
Test CH Result
802.11b 802.11g 802.11n(H20) | 802.11n(H40) | (kHz)
Lowest 10.09 15.45 15.12 35.37 PASSED
Middle 10.08 15.44 15.10 3516 >;ggo PASSED
Highest 10.11 16.39 17.59 35.30 PASSED
Remark: Test plot as follows
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Test mode 6dB BW 802.11b

Agilent Spectrum Analyzer - Occupied BW
| | SENSE:INT] | ALIGNAUTO |

Center Freq: 2.412000000 GHz Radio Std: None TracelDetector
() Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB

Center Fre

Radio Device: BTS

Clear Write
Lowest
Channel
Center 2412GHz ] ] ) Spn 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733ms
Occupied Bandwidth
13.327 MHz
Transmit Freq Error -21.678 kHz OBW Power
x dB Bandwidth 10.09 MHz x dB
= iFile <1-1111.png> saved sTATUS €3 Input Overload;ADC over range
Agﬁem Spectrum Analyzer - Occupied BW
( R 2 AC | SENSE:NT]| | ALIGN AUTO | T
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None race/Detector
(2] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB Radio Device: BTS
Ref 20.00 dBm
Clear Write
Middle
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7. Power Spectral Density Test

7.1. Test Standard and Limit
7.1.1 Test Standard
FCC Part15 C Section 15.247 (e)

7.1.2 Test Limit

FCC Part 15 Subpart C(15.247)

. Frequency Range
Test Item Limit (MHz)
Power Spectral Density 8dBm(in any 3 kHz) 2400~2483.5

7.2. Test Setup

7.3. Test Procedure

(1) The EUT was directly connected to the spectrum analyzer and antenna output port as show in the
block diagram above.

(2)Measure the spectral power density the spectrum analyzer was set to Resolution Bandwidth=3kHz,
and Video Bandwidth=10 kHz, Detector= Peak, Span to 1.5 times the DTS bandwidth, Sweep time auto.

(3)Allow trace to fully stabilize, and then use the peak marker function to determine the maximum
PSD level.

7.4. Test Data

Power Spectral Density (dBm) Limit
Test CH Result
802.11b 802.11g 802.11n(H20) | 802.11n(H40) | (dBm)
Lowest -10.922 -15.370 -16.168 -21.210 PASSED
Middle -8.918 -13.444 -13.146 -18.653 8.00 | PASSED
Highest -9.321 -14.224 -13.964 -20.512 PASSED
Remark: Test plot as follows
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8. Band Edge Requirement (Conducted Emission Method)

8.1. Test Standard and Limit
8.1.1 Test Standard

FCC Part15 C Section 15.247 (d)
8.1.2 Test Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 30 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement.

8.2. Test Setup

8.3. Test Procedure

(1) The EUT was directly connected to the spectrum analyzer and antenna output port as show in the
block diagram above.

(2) Spectrum Setting: RBW=100 kHz, VBW=300 kHz, Detector=Peak

8.4. Test Data

Test plot as follows
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